
SPARE PARTS LIST
PAGE 1

MODEL NO. RP0910

ITEM PART NO. DESCRIPTION QTY NOTE
001 252643-6 Szárnyas anya M10   1
002 410129-8 Nylon anyacsavar 10 3612BR   1
003 417320-9 Rúd   1
004 233287-1 Nyomórugó   1
005 265739-4 Szárnyas csavar 10x90   1
006 417247-3 Mélységállító   1
007 265995-6 Önmetszo csavar M4x18*   2
008 417239-2 Hátsó fedél   1
010 152618-4 Motorház*   1
011 852318-3 Címke   1
012 654531-7 Csatlakozósáv N910/4305/4305T   1
013 645253-0 Zajszuro kondenzátor 645253-0*   1
014 685722-9 Szivacsgumi (cso) 4302C/3620   1
015 682566-8 Kábelvédo   1
016 665890-4 Kábel   1
017 687052-4 Kábel-feszültségmentesíto 6870   1
018 265995-6 Önmetszo csavar M4x18*   2
019 638001-4 Vezetolap   1
020 634368-8 Állórész   1
021 266095-5 Önmetszo csavar M5x55*   2
022 210005-4 Golyóscsapágy 608DDW 210005-4*   1
023 681651-4 Szigetelo alátét HM1100, új   1
024 516403-3 Forgórész RP0910   1

INC. 22,23,25
025 240034-3 Ventillátor   1
026 413078-8 Légterelolap   1
027 251295-0 Süllyesztett feju csavar M4*   2
028 285657-0 Védogyuru 3600NB*   1
029 267114-0 Lapos Alátét 17 8412DW*   1
030 211278-2 Golyóscsapágy 6203DDW 211278-2   1
031 417251-2 Gomb   1
032 417256-2 Fúvóka csatlakozó   1
033 266034-5 Önmetszo csavar M4x16*   2
034 417250-4 Gomb   1
035 651834-0 Kapcsoló SP115C UH4500/6300*   1
036 265995-6 Önmetszo csavar M4x18*   2
037 911333-7 Trapézfeju csavar M6x20 911333   1
038 417254-6 Beindító kar*   1
039 233288-9 Nyomórugó*   1
040 417255-4 Biztonsági zárkioldó gomb   1
042 911133-5 Trapézfeju csavar M4x18 911133   2
043 417241-5 Fedél   1
044 152619-2 Csapágypajzs*   1
045 816792-9 Mélységskála   1
046 819063-3 MAKITA címke*   1
047 191963-2 Szénkefe CB-303*   1
048 643750-0 Szénkefetartó-sapka 643750-0*   2
049 417249-9 Gomb   1
050 265479-4 Hatlapfeju csavar*   1
051 417248-1 Gomb   1
052 323856-7 Záró csapszeg*   1
053 231231-2 Nyomórugó 12 3600B/NB*   1
054 153476-1 Anya   1
055 266012-5 Önmetszo csavar M5x35*   4
056 285701-3 Csapágytartó*   1
057 317365-6 Tartófedél*   1
058 233072-2 Nyomórugó 8 9541/9542/9227C*   1
059 417253-8 Nyomógomb   1
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060 256437-1 Csapszeg 4 9521NB/9522NB*   1
061 911133-5 Trapézfeju csavar M4x18 911133   2
062 193178-7 COLLET CONE 8 Set   1
063 417246-5 Porelvezeto*   1
064 417245-7 Porelvezeto   1
065 417252-0 Rúd   1
066 233286-3 Nyomórugó   1
067 265028-7 Trapézfeju csavar M4x11 265028   1
068 417257-0 Zárókar   1
069 152617-6 Alaplap*   1
070 259037-6 Önzáró retesz   1
071 413079-6 Alaplap*   1
072 912112-6 Süllyesztett feju csavar M4x10   4
073 231240-1 Nyomórugó 7 231240-1*   3
074 265720-5 Szárnyas csavar M5x14   3
075 931202-6 Hatlapú anya M5 931202-6   1
076 265333-2 Hatlapú csavar M5x16*   1
077 931202-6 Hatlapú anya M5 931202-6   1
078 265336-6 Hatlapú csavar M5x40*   1
079 213030-4 O-gyuru   1
080 251467-7 Csavar M6*   1
081 315931-3 Ütközo*   1
082 931202-6 Hatlapú anya M5 931202-6   1
083 265335-8 Hatlapú csavar M5x28*   1
084 231419-4 Nyomórugó 5 3620   1
085 216009-4 Acélgolyó 7,1 6906/3620*   1
086 231419-4 Nyomórugó 5 3620   1
087 252644-4 #Szárnyas anya M14   1
088 233288-9 Nyomórugó*   1
089 233127-3 Nyomórugó   1
090 685722-9 Szivacsgumi (cso) 4302C/3620   1
A01 122609-9 NOZZLE ASS'Y   1
A02 164834-6 STRAIGHT GUIDE   1
A03 122615-4 DUST NOZZLE ASS'Y   1
A04 344904-9 TEMPLET GUIDE 12   1
A05 781008-0 WRENCH  17   1
A06 781213-9 WRENCH 8   1
A07 915111-7 Lapos félgömbfeju csavar M4x10   2
E03 654205-0 Föld szorító   1
E04 654501-6 Csatlakozó P-1,25 N910   1
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